

## Test Report

No. NGBML1301670201

Date: 22 Sep 2013

Page 1 of 5

BAGMASTER S.R.O.

BAGMASTER s.r.o. Novotneho lavka 976/5, Prague, The Czech Republic

The following sample(s) was/were submitted and identified on behalf of the clients as : LUNCH BOX

SGS Job No. : NBMLC130900043 - NB  
 Product Specification : 18\*12\*6.5CM  
 Material and Mark : PP FORMOSA PLASTIC 1080  
 Lot No. : C339  
 Buyer : BAGMASTER S.R.O.  
 Manufacturer :  
 Date of Sample Received : 06 Sep 2013  
 Testing Period : 06 Sep 2013 - 16 Sep 2013  
 Test Requested : Selected test(s) as requested by client.  
 Test Method : Please refer to next page(s).  
 Test Results : Please refer to next page(s).

### Result Summary :

Test Requested	Conclusion
Overall migration	PASS
Sensorial examination odour and taste test	PASS
Specific Migration of Heavy Metal	PASS

Signed for and on behalf of  
 SGS-CSTC Ltd.

*Iris Xiao*  
 Iris Xiao  
 Approved Signatory

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-and-Conditions.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

**NBCM 0083443**